5/13/07

m® VERTICAL BAND SAWS

INSTRUCTION MANUAL AND PARTS LIST
MODEL 14-10

DAKE/PARMA

WHEN ORDERING PARTS

GIVE COMPLETE SERIAL NUMBER OF MACHINE
GIVE PART NUMBER AND NAME
GIVE AMOUNT REQUIRED

MODEL: 14-10 DAKE Division of JSJ
724 Robbins Road
SERIAL NUMBER: Grand Haven, Ml 49417
DATE PURCHASED: Phone: 616-842-7110 800-937-3253

Fax: 616-842-0859 800-846-3253
E-mail: technicalservice@dakecorp.com
Website: www.dakecorp.com

Model 14-10 1



Model 14-10

Table of Contents

Specifications .........ccoovviiiiiiiiiii, Page 3
Features ......coooiiiiii Page 3
Adjustments ..., Page 4
Lubricating ......ccoovveiiii Page 4
Blade Selection ..o Page 5
Parts List ...ooovie Pages 6-13

5/13/07



Specifications
Part Number 988050 / 988051
Blade Width Ya-Y2 inches
Blade Length 120 inches
Blade Speed 70/140/270/540
Band Wheels 2
Band Wheel Size 14 inches
Horsepower 1 h.p.
Throat Size (band to column) 14 inches
Maximum work height 10 inches

Worktable Dimensions
Worktable Tilt
Worktable Height
Machine Height
Machine Floor Space
Weight

Features

15 x 16 inches
59 left / 459 right
42 2 inches

76 inches

24 x 28 inches
500 pounds

Designed for high performance at a low price

Blade changes are quick and easy.

4 speeds that are easily adjustable.

Model 14-10

5/13/07



5/13/07

Adjustments

Blade Tension Handle (ltem A) — Used to remove and install saw blade.
Also used to set the correct blade tension — Be sure blade is tight.

Upper Blade Wheel Cant Adjustment (Items B&C) — If your saw should
get out of adjustment and the blade runs off the wheel or runs back
against the lip, loosen the two bottom bolts on the wheel slide. Turn the
set screw in or out to make the blade run approximately 1/32” away from
the lip on the back of the wheel. Tighten the two wheel slide bolts.
IMPORTANT: If the blade is allowed to run against the lip on the wheel it
will wear the lip off.

-

-

Lubricating

Gear Box: Your 14-10 gearbox is filled at the factory. Check the fluid
level on arrival, and then check every six months thereafter. Use 90
weight gear lube to maintain fluid level at the fill / check pipe plug.

Model 14-10 4



Model 14-10

Blade Selection

For Operator convenience, a blade selector chart is located inside the saw
cover. It provides recommended blade speeds, required teeth per inch,
and minimum cutting radius for various blade widths. The following chart
can be used to select the blade needed:

Standard Tooth Applications

Thickness of Material Teeth per Inch

Up to 1/8” 18 Teeth

1/8” to 1/4" 14 Teeth

1/4" to 1/2" 10 Teeth
1/2"t0 1” 8 Teeth

1"t0 3” 6 —4 Teeth

3”to 6” 4-6 Teeth

6” and longer 3H

Note: 1) You must have at least 3 teeth into your work or blade damage will result.
2) For straight cuts, a 3/4" inch blade is best.

Blade Speed (feet per minute)

To change blade speeds, lift the motor and move the v-belt to one of the
three speeds offered: 70/140/270/540. Refer to the blade selector chart
inside the cover on your 14-10 for the appropriate speed.

Blade Removal and Installation

To remove the blade, release the blade tension handle. (ltem A on page
4). Remove the blade.

To install the blade, place the blade over the bottom wheel, then on the
top wheel. Teeth must point down toward the table. Tighten the blade
tension handle enough to hold the blade firmly in place, and the push the
blade into the guide inserts. Turn the machine on to allow the blade to
position itself and then finish tightening the blade. IMPORTANT: Blade
must be tight to insure straight cut.

Please Note:

The most common causes for your 14-10 not cutting straight are:
1) Blade tension is too low.
2) The blade is either dull or worn on one side.
3) The blade is upside down. The teeth must point down toward
the table.

5/13/07



5/13/07

1 716716 Tension Handle Assembly 1

2 86747 Door Latch 1

3 87088 Table 1

4a 300568 Door Handle 2

4b 300569 Door Latch 2

5 716745 Frame Assembly 1
Model 14-10



5/13/07

Item Part Number Description Quantity

1 716716 Tension Handle Assembly 1
86828 Tension Handle Body 1

87104 Tension Handle 2

2 716705 Wheel Assembly 2
300459 Band, Blade Wheel 1

300466 Retaining Ring 2

300693 Bearing, Wheel 2

86795 Wheel Blade — Lower/Upper 1

86803 Axle Wheel Lower/Upper 1

86804 Stud — Wheel 1

3 300917 & 300918 | Blade Guard 1
300342 Thumb Screws 2

4 300585 Speed Selector Label 1
Model 14-10 7




© 0O N o A WODN =

5/13/07

Iltem Part Number Description Quantity
1 43450 Cap Screw 2
2 86827 Pillow Block 1
3 86830 Tension Screw 1
4 43447 Cap Screw 6

5a 86824 Wheel Slide — External piece 1
5b 86825 Wheel Slide Adjustment — Internal piece 1
6 86826 Rail Wheel Slide 2
7a 43922 Nut 1
7b 43638 Washer 1
8a 43452 Soc Cap Screw 3/8-16 x 1-3/4 4
8b 43632 Washer 5/16” flat 4
9 43591 Set Screw 3/8-16 x 1 1
10 86810 Guide Bar Holder 1
11 300832 Knob Assembly 1-1/2” 1
12 70287 Roll pin 2
13 43451 Cap Screw 2
Model 14-10 8




5/13/07

Iltem Part Number Description Quantity

716749 Saddle Assembly - 1

1 87081 Table Top Base 1
2 87025 Table Lock 1
3 43939 Nut, Hex Jam, 7/16-20 1
4 44033 Pin, Dowel 4
5 87078 Rocker Rings 2
6 87077 Pointer, Rocker Ring 1
7 43449 Screw, Soc Set 4
8 43451 Screw, Soc Cap 2
9 300564 Cam Follower 1
10 43939 Nut, Hex Jam 7/16-20 1
11 43591 Pin, Spiral or Roll 2
12 86806 Insert, Contour Guide Insert 1
13 87034 Lower Guide Holder 1 x 1-5/8” x 1-9/16” 1
14 87033 Guide Bracket 4” x4” x 34" x 1” long 1
Model 14-10 9




5/13/07

Iltem Part Number Description Quantity
1 87029 Guide Bar 1
2 86912 Upper guide stem 1
3 43545 Screw, Soc Cap 1-1/2-6 x4 1/2 1
4 87028 Upper Guide Swivel 1
5 86808 Holder Contour Insert 1
6 86807A Insert Contour Guide 4" Blade Carbide 1
6 86807B Insert Contour Guide '4” Blade Brass 1
6 868068 Insert Contour Guide 2" Blade Brass 1
6 86806A Insert Contour Guide '2” Blade Carbide 1
7 87012 Blade Guard 1
8 43545 Screw, Soc Set #10-24 x 4, Cup point 1

Model 14-10 10




5/13/07

1 300473 Pulley, Gearbox 1
77449 Key for Pulley 1
2 300522 V-Belt 1
3 86798 Motor mounting axle 1
43314 Screw, Hex cap 5/16-18 x 3/4 2
43632 Washer 5/16 inch flat 2
4 86800 Block, motor mounting 2
43450 Screw, Soc Cap 3/8-16 x 1-1/4 4
300597 Screw, Soc Set 1/4-20 x 1/4 2
5 300542 Pulley, Motor 1
77449 Key for Pulley 1
6 300485 Motor, Single Phase 1
300486 Motor, Three Phase 1

Model 14-10 11



5/13/07

.
"y,

30

GEARBOX DRIVEN SHAFT
' 12

30

GEARBOX MAIN DRIVE SHAFT

p)

)

-~

22

29

21

Model 14-10

12



5/13/07

ltem Part Number Description Quantity
716712 Gearbox Assembly 1
300472 Bearing, Seal 2
300490 Gasket, Gearbox 1
300491 Gasket, Gearbox 4
300589 Dowel Pin 3/16 x 1/2 2
43412 Screw, Soc Cap 16
43414 Screw, Soc Cap 6
43590 Screw, Soc Set 3
86820 Bearing Cover, Small/hole 2
86821 Bearing Cover, Small 2
86822 Gearbox Casting 1
86823 Cover, Gearbox 1
12 300666 Gear, Worm 40T Bronze 1
13 86784 80 Tooth Gear 1
14 300456 Worm, 4-Lead 1
15 300646 24 Tooth Gear 1
20 300454 Bearing, Gearbox 2
21 300448 Bearing, Gearbox 2
22 86785 Shaft, Main Drive 1
23 86781 Axle, Gearbox-Short 1
28 86783 Spacer, Gearbox 1-1/4 1
29 86786 Spacer, Gearbox 1
30 300449 Key, Woodruff #13 2
31 300451 Key, Woodruff #5 1
Electrical components
Description Part number
Contactor 460 volt 300715
contactor 230 volt 3 phase 300714
Contactor 220 volt 1 phase 300718
Contactor 110 volt 300717
Stop button 716539
Start button 716540
E-Stop button 716538
Model 14-10 13




5/13/07

110 Volt Single Phase

A8 03A0HddY Z/6¢/11 __ '31¥0) sa SIONVHD ‘WAS | 31va Q S3IONVHD WAS | 31va
_ mmmOoMmE ‘ON 3114 ‘On “1ivd A9 g3L1530 il ) = : . = =
S 1
#3WIS
NO 035N “ON ¥J01S AL "HOIW ‘N3AVH ONVHO
WYHOVYIA VIIY10313 3SVHL 319NIS L710A Ol | 3Inva

GB0LB HOY3 3QVKW

"ATGW3SSY ¥ILHVIS HIV3
40 30IS1N0 NO 38 LSNK
L1200€ Y3BANN L¥Vd 3NV

3SYHd 319NIS SL0A 011 04 £1£008
*SY3BANN INVO HLIA 035N ONIAVHO SIHL

AVI3Y OV0TY3A0

AV13Y¥ 0V0TH3A0

Y01IYINOD Lﬁ

€10 247 —=eg=— SIT0A 011 LY “V'1°4 9°€1

ONNOBY Y3MOd 0L LJ3NNOD N¥J A3HL LVHL 05 S9N7 ONIY 3AYH 0L S3IYIA ONNOYY

ON3 YOLOW SONT ON - SQY3T ¥OLOW ONOT HONI 09

—a

L
+

0403 NI Y3M0d HONI 09

SLIND TV NO |
3KYS 3@ LSNN

Hr\! “S390H H0123NNOD
e

r— i1 /"

AVI3Y4 OVOTH3A0 1J3440D H04 301S LHIIY 335

HJILIAS ON
43dHNr A0TT3A

SHJ0WIINI
3dnind

N e

SIUNSOTINI NI3ALIG m

| 4yiay | YOLOVINOD |
| 0VOTH0 | _
ey il e m =

JUNSOTINI ¥3LWYLS —e=
Y3BHN AOTI3A TIVISNI
e
| 3HYOISNVYL |
IE—

HLON3T 378V] HONI 9

—_
=3
o

—
o
<
=
w

a
S|
=
)

a
S
=
7
w

81
8

= Y3IHYOISNVYL

T ONNOY9

o 71434 09

n 35VHd FTONIS

—o
2 SLI0A 011

NI ¥3Mod

|
L dIY1S TWNINY3L

f==— 3¥NS071IN3 NOLLNGHSNd

2 3N
SHHNG JAON3Y -
s3003 wvawg | 2007 JTYID30

14

Model 14-10



5/13/07

220 Volt Single Phase

| A9 (3A0YddY 0760 ,ﬂa A8 SIONVHD ‘WAS| 31va | a8 SIONVHD ‘WAS | 31v0
m.vaQm.m)tu “ON 3714 ‘ON “Livd 48 L3RI .nz &
C28 B
ERES
No 035 “ON %0015 I oIn NaAYH ONve9
WYHOVIQ WIIY13313 3SVHd 319NIS L70A 022 anva
1808 HOY4 30¥H A
07 fa—|

"ATGN3SSY HILHVLS HOY3
40 30ISLN0 NO 38 LSMK
81L00¢ Y3BNNN L¥¥d IXV0

35¥Hd 31ONIS SL70A 022 404 814008
*SY3GHNN 3XYO HLIA 035N ONIAVHO SIHL

h FI50 N
| AYI3H 0030

‘310N

AY134 OVOT43A0

ﬁ HOLOVIND
|
|

SIT0A 022 1Y "¥°1°38°9

"ONNOYY H3M0d 0L LO3NNOD NYJ A3HL LYHL 0S SONT ONIY 3AVH 0L S3HIA ONNOYY

ON3 HOLOW S9N ON - SOY31 HOLOK ONOT HONI 09

e

0400 NI 43K0d ¥04 AINO 310H

SLIND TV WO
3IHVS 38 1SNH
'S3T0H YOLI3NNDD

r——=1——=71

AYT34 OVOT3A0 103840 404 30IS LHOIY 335

HILIAS ON
Y3dKNr AOTI3A

4015
SHJ0WIINI
uning

SIUNSOINI NIIAIIB _
HION3T 378YD HONI 9 |m

0¥043A0 _

|
e iy | HOLIVINGD |
_ _
L el e e
UNSOINT H3LHY1S —em
YIBHNC AOTIIA TIVISNI
r—— A
| u3OLNYHL |

Ligs amne ol

1IN
d015-3

"
_ d01S

14Y1S

d015-3

Teg
—0

0
a

Y3RYOISNYYL

ONNOYd
11434 09

T 35wHd 3INIS

S170A 022

NI 43n0d

L dIYLS WNINY3L

[==— 34NS0TIN3 NOLLNGHSA

oung w1 TN

15

Model 14-10



5/13/07

L - ENTS

230 Volt Three Phase

15$80/8 A8 03A08ddY 000¢/62/11_ 31¥a] e SIONVHO was| 3ivo | g
“ON mIa ‘ON TS “ON Livd A8 03N91530 ”n?_ qu |
HL] T =0 e — |
ERE S —
NO_035n “ON %2015 L LVW TR " oA O N —
WVHOV IO vOId1I03713 3ISVvHd ¢ SLTI0A 0¢e axva e ———— -
£8048 WOY4 30VH R
y3h0d
ON3 YOLOW S9NT ON - SOV3T HOLOW 9NOT HONI |
"ATGNISSY H3LHVLS HIV3
40 30IS1N0 NO 38 LSNAW = u
¥1£00€ H3BNNN 1¥Vd 3NV0 "ONNOYY Y3M0Od 01 LI3NNOJ NV A3HL LVYHL 0S S9N ONIY 3AVH 01 S3YIM ONNOYI —

3SYHd 33¥HL SLT0A 0£2 Y04 ¥1L008

*SYIBNNN 3NV0 HLIA 03SN ONIAYHO SIHL AVI3Y OVO43A0 1034400 Y04 30IS LHOIY 335 -

|
|

muz:mc._uzuzuuaum
HLI9N3T 378V) HONI 9 |£

01£0 NLY] ~=-=—SIT0A 0SZ LV V'1°4 ¥°¢
AVI3Y OVOTH3A0

HILIAS ON
Y3dHNr A0TI3A

310N
SYI0THILNI
ning

o
S
=
w

>

s
o
<
feed
«

—_
=
=
<

a
S
=
@
w

AVI34 OVOTH3A0 —B=—

|

|
2| 0 |ory| 022 | 0 | O¥9 U3NY0ISNYHL

YOLIVINOD
0 g N

T ONNOYY

21434 09
" 3ISVHd £
O 51704 052

O
3] NI Y3M0d &

37¥)S 01 10N SNO 1

16

Model 14-10



5/13/07

460 Volt Three Phase

| S6gG98
“ON_"MH0

e —

- Jo_uzsn

| WvdOVIO fyO

oidty
61£00¢ mw,.._.:a

35¥Hd 33UHL [5)90A
:y3gNNN 3XY0 Hipx g3g

L0£0 N.¥1

W34 0v0W3Ag

310N

Ay 138 0Y0W3Ag

HOLIVINGy

17

Model 14-10



